
Assessment of Ozonation and Biofiltration
as a Membrane Pre-treatment at a Full-
scale Drinking Water Treatment Plant

by

Yulang Wang

A thesis

presented to the University of Waterloo

in fulfillment of the

thesis requirement for the degree of

Master of Applied Science

in

Civil Engineering

Waterloo, Ontario, Canada, 2014

©Yulang Wang 2014



ii

AUTHOR’S DECLARATION

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis,

including any required final revisions, as accepted by my examiners.

I understand that my thesis will be made electronically available to the public.

Yulang Wang



iii

Abstract

Membrane technologies are gaining popularity for drinking water treatment; however, fouling
[...]
Similarly to traditional filters, biologically active filters also require periodic backwash to

prevent accumulation of solids and headloss build-up. There are different strategies for

backwashing, such as using air scour or not and using chlorinated or non-chlorinated water. A

study compared different backwashing strategies on full-scale biofilters and concluded that

BOM removal is insensitive to backwashing strategies (Emelko et al., 2006). Using

chlorinated water to backwash biofilters will largely destroy the biomass, especially on top of

the filter; however, it does not have a significant impact on BOM removal (Miltner et al.,

1995). Temperature is highly important for microbial kinetics and therefore is very likely to

have an impact on biofilter performance (Urfer et al., 1997). Emelko et al (2006) also

monitored biofilter performance in both warm (21-24°C) and cold (1-3°C) conditions, and

observed lower oxalate removal and better GAC biofilter performance over sand-anthracite in

cold conditions. Generally speaking, it is important to optimize these parameters if possible

during design and operation of biofilters to achieve the best performance.

2.3.4 Biofiltration as a Low Pressure Membrane Pre-treatment

As mentioned previously, biofiltration can also be employed as a low pressure membrane pre-

treatment for fouling control. This novel approach can also enhance contaminant removal,

reduce disinfection by-products formation potential, and does not require chemical addition.

Such benefits also allow biofiltration to be used as a pre-treatment for high pressure

membranes in applications such as water reuse and desalination (Hu et al., 2005; Chinu et al.,

2009; Mosqueda-Jimenez & Huck, 2009). Focusing on low pressure membranes and drinking



21

water applications, a few studies have demonstrated the fouling control capacity by

biofiltration and investigated its mechanisms. Park et al (2002) used biofiltration followed by

MF membranes to treat surface water. The researchers observed less fouling in the

biofiltration-MF hybrid system than MF alone, and attributed this effect to 55.9% turbidity and

significant metal ion (Fe, Mn and Al) removal by the biofilter. Osterhus et al (2007)

investigated particle removal by the process combination of ozonation-biofiltration-membrane

(OBM), which utilized submerged polymeric UF membranes to treat natural organic matter

(NOM) containing surface water. Fouling rates at different fluxes and different pHs were

compared. The authors observed lower irreversible and higher reversible fouling rate at higher

pH, which is believed to be caused by different oxidation products by ozonation and

consequently change in size distribution and hydrophobicity. However, the authors neither

further proved the hypothesis nor compared the fouling rate to the same UF system without

pre-treatment. Hallé et al (2009) further investigated the fouling reduction mechanism by

biofiltration using hollow fibre polymeric UF membranes. It was found that certain DOC

fractions are more important than total DOC concentration for organic fouling. Using liquid

chromatography-organic carbon detection (LC-OCD), the authors were able to identify

biopolymers (i.e. polysaccharides and proteins) as the most important fraction of DOC that is

responsible for organic fouling. In this study, biofiltration reduced downstream UF membrane

fouling by removing over 90% of the turbidity and 40-60% of the biopolymers, which are

largely biodegradable. Figure 2.5 shows the significant reversible and irreversible fouling

reduction by biofiltration pre-treatment as indicated by trans-membrane pressure (TMP) data.

In addition, the biofilter with a longer EBCT was found to have better fouling reduction

capacity. The findings were confirmed by similar pilot-scale studies (Huck et al., 2011;



22

Peldszus et al., 2012). Overall, biofiltration is a “green” and robust process as a low pressure

membrane pre-treatment. More research is needed at relatively large scale to optimize the

operation of biofilters for better fouling control and in its combination with other processes,

such as ozonation.

Figure 2.5 Effect of biofiltration pre-treatment on TMP of a UF membrane. The UF membrane
was fed with the effluent from (A) a roughing filter, (B) biofilter 1 with EBCT 5 minutes and
(C) biofilter 2 with EBCT 14 minutes. Reprinted with permission from Hallé et al., 2009.
Copyright (2009) American Chemical Society

2.4 Natural Organic Matter and its Characterization

2.4.1 Introduction to Natural Organic Matter

Natural organic matter (NOM) is a complex heterogeneous mixture of naturally occurring

organic material found in all water bodies. The sources of NOM can be allochthonous (soil



23

derived decaying plant material), autochthonous (microbial by-products produced in-situ) and

anthropogenic (wastewater discharge etc.). NOM can contribute to odour, colour, and taste

problems in water and produce disinfection by-products when reacting with commonly

employed drinking water disinfectants. It can also increase coagulant demand, affect corrosion

and stability of water, and cause membrane fouling (Juhna & Melin, 2006). NOM composition

is highly variable and complex. There are many forms of NOM classification; a simple and

commonly used way is to divide NOM into six major compound classes including humic

substances (humic and fulvic acids), hydrophilic acids, carboxylic acids, amino acids,

carbohydrates, and hydrocarbons (Thurman, 1985).

2.4.2 NOM Characterization by Traditional Surrogate Methods

Due to many adverse effects of NOM in water treatment processes and its highly complex

composition, it is important to characterize NOM in order to take proper measures to remove

specific fractions. Some general parameters commonly used in water quality analyses can

provide information on NOM. Total organic carbon (TOC) and dissolved organic carbon

(DOC) are typical surrogates for total NOM quantity; they are measurements of CO2 produced

by the more or less complete oxidation of NOM. Ultraviolet (UV) absorbance at 254 nm

(UV254) is a water quality test parameter which utilizes UV light at the 254 nm wavelength to

be able to detect organic matter in water. In particular, it is indicative of aromatic structures in

NOM (Crittenden et al., 2012). Specific UV absorbance (SUVA) is defined as UV absorbance

at 254 nm divided by the DOC concentration of the water sample; it normalizes the bias of

UV254 towards aromatic organic matter (USEPA, 2009). An SUVA value greater than 4

indicates the presence of highly hydrophobic and high molecular weight aquatic humics, while

an SUVA value less than 2 is indicative of low hydrophobicity and low molecular weight (less



24

humic content) (Edzwald & Tobiason, 1999). Smaller SUVA values suggest that the water

sample contains more biodegradable organics (Juhna & Melin, 2006).

2.4.3 High Performance Size Exclusion Chromatography (HP-SEC)

Although traditional water quality parameters can provide some information on the nature and

properties of NOM, one cannot speculate more on the composition of NOM and

concentrations of different fractions with these general parameters. Therefore, a number of

advanced analytical methods have been developed to better characterize NOM. High

performance size exclusion chromatography (HP-SEC) is a powerful and relatively recent tool

to characterize NOM by separating NOM into different fractions and measuring the

concentration of each fraction. This process involves a mobile phase which passes through a

stationary phase where molecules are separated according to their apparent molecular weight

(AMW), shape, and chemical interaction. Large molecules tend to elute first, while smaller

molecules elute later due to greater diffusion into pores of the column resin. Elution is then

measured by means of an online detector, such as UV-vis and DOC detectors, with the strength

of a signal in proportion to the concentration of a specific NOM fraction (Lankes et al., 2009).

One specific example is the liquid chromatography-organic carbon detection (LC-OCD),

which includes an organic carbon detector (OCD), an ultraviolet detector (UVD) and an

organic nitrogen detector (OND). LC-OCD is a recently developed HP-SEC method and is

gaining great popularity in water and wastewater applications due to its high sensitivity,

multiple detectors and simple sample preparation procedures (Huber et al., 2011). LC-OCD

can separate NOM into the following five fractions (Figure 2.6):



25

Figure 2.6 LC-OCD chromatogram OCD signal showing five different NOM fractions.
(Reprinted with permission from DOC-Labor Huber, 2010)

 Biopolymers: the fraction with the highest molecular weight (MW) (≥10,000 Da), and

therefore are the first fraction to elute from the column. This fraction, which consists of

polysaccharide and protein-like material, is highly hydrophilic. Due to its low

hydrophobicity, the biopolymer fraction does not have a UV response (Huber et al.,

2011). Biopolymers are of biological origin, such as plants, animals and

microorganisms, and hence can undergo biodegradation (Haberkamp et al., 2011).

 Humic substances: the second fraction to elute and typically represent the largest peak

of an LC-OCD chromatogram since humic substances are the dominant fraction of

NOM for most natural waters. Humic substances include humic and fulvic acids; the

average molecular weight of this fraction is approximately 1000 Da (Velten et al.,



26

2011). This fraction has a significant signal response to UV, which is attributable to its

aromatic and unsaturated structures (Huber et al., 2011).

 Building blocks: the third fraction, which elute as a shoulder to the humic peak.

Building blocks consist of degradation products of humic substances with a molecular

weight range of 300-450 Da (Huber et al., 2011).

 Low molecular weight (LMW) acids: an aliphatic fraction which co-elutes with LMW

humics as a compressed peak.

 LMW neutrals: the last fraction to elute which consist of alcohols, aldehydes, ketones,

amino acids and sugars with no or low UV response (Huber et al., 2011).



27

Chapter 3 Background: The Lakeview Water Treatment Plant Process
Configurations

3.1 Overview

This study was conducted at the Lakeview Water Treatment Plant (WTP), which is located on

the north shore of Lake Ontario in Mississauga, Ontario (Figure 3.1). The WTP serves parts of

Region of Peel and also provides water to York Region. At the time of this study, the

Lakeview WTP had a capacity of 800 ML/d and consisted of a conventional treatment train

and an advanced treatment train. The two treatment trains shared the 800 ML/d capacity

equally. The conventional treatment train consists of the following processes: coagulation,

flocculation, sedimentation, filtration with granular activated carbon (GAC), and chlorine

disinfection. The focus of this research was on the advanced treatment train of the WTP

(Figure 3.2). Commissioned in 2007, the advanced treatment train consists of OBM processes

(ozonation, biologically active carbon filtration, ultrafiltration membranes) as well as chlorine

disinfection. The OBM2 facility was added to WTP in July 2014 after this study.

Figure 3.1 The Lakeview WTP aerial photo. (Reprinted with permission from the Region of
Peel, 2013)



28

Figure 3.2 Schematic diagram of the advanced treatment train at the Lakeview WTP.
(Reproduced with permission from the Region of Peel)

The Lakeview WTP draws water from Lake Ontario, which is of generally good quality with

low total organic carbon (TOC) and dissolved organic carbon (DOC) concentration but

occasional turbidity spikes and seasonal taste and odor episodes. Table 3.1 presents the raw

water characteristics monitored biweekly from January to March 2013 and weekly from April

2013 to May 2014 (except for April 30, December 24 and 31 in 2013). Details can be found in

Appendix D. The plant’s raw water was low in TOC and DOC concentration (~2.0 mg/L),

alkalinity (<100 mg CaCO3/L) and specific ultraviolet absorbance (SUVA) (~1 L/(mg Cm))

and relatively low in conductivity. In addition, the temperature of the raw water was quite low

on average (7.9°C), which could have an impact on plant operation. Table 3.2 summarizes

some important parameters on the Lakeview WTP finished water quality. Except for turbidity,

which is monitored continuously, the other parameters are based on scheduled grab samples



29

from January to December 2013. The WTP is able to effectively remove contaminants and

produce water in compliance with Ontario’s regulations.

Table 3.1 Lakeview WTP raw water characteristics

Parameters Unit Average Minimum Maximum

Temperature °C 7.9 1.6 18.5

pH - 7.61 7.08 7.99

Turbidity NTU 0.47 0.24 1.64

Conductivity µS/cm 318 255 403

Alkalinity mg CaCO3/L 89 75 102

TOC mg C/L 2.06 1.61 2.69

DOC mg C/L 2.01 1.59 2.60

SUVA L/(mg Cm) 0.89 0.64 1.18

Table 3.2 Lakeview WTP finished water quality (Region of Peel 2013 Water Quality Report)

Parameters Unit Acceptable range/upper limit Min-Max

Temperature °C 15 1.8 – 22.2

pH - 6.5 – 8.5 7.05 – 7.45

Turbidity NTU 0.1 0.01 – 1.0*

Alkalinity mg CaCO3/L 30 - 500 86 - 220

Chloride mg/L 250 10 - 30

Total dissolved solids mg/L 500 160 - 229

*Turbidity results shown are from the advanced treatment train only, and turbidity is below 0.1
NTU 99% of the time.



30

3.2 Pre-chlorination

As raw water enters the Lakeview WTP intake, it is chlorinated for zebra mussel control.

Water is then pumped into both treatment trains. Before the water enters the treatment facility,

it passes through travelling screens to prevent items such as fish, shells and plants from

entering. As soon as water reaches the advanced treatment train (OBM facility), sodium

hydroxide and sodium bisulphite are added for pH control for de-chlorination, respectively.

3.3 Ozonation

The water then enters the ozone contactors. The ozonation process at the Lakeview WTP was

designed for taste and odor control, but it also has the following advantages: disinfection,

contaminant removal, increasing biodegradable organic matter (BOM) concentration by

oxidizing organics, and UF membrane fouling control (Farr & Stampone, 2007). There are two

ozone contactors which are designed to share the flow equally. Ozone is generated on-site

from liquid oxygen with high voltage electricity and added to water through fine bubble

diffusers located in the first two cells at the beginning of each ozone contactor. The ozone

contactors are each designed for an effective contact time of approximately 18 minutes at a

flow of 230 ML/d, which is theoretically sufficient to provide 1-log inactivation of

Cryptosporidium. Ozone dosage ranged from 1.5 to 2.2 mg/L assuming a pH of 8 and average

summer (15°C) and winter (8°C) conditions, respectively. Excess ozone accumulating in the

head space of the contactor is removed and destroyed by thermal catalytic destructors before

being exhausted to the atmosphere. Any residual ozone concentration remaining in the water is

quenched with sodium bisulphite before it exits the ozone contactors. It is intended that the

water leaving the ozone contactors be both ozone and chlorine free (Region of Peel, 2011).



31

3.4 Biologically Active Carbon Contactors

The water then passes into five biologically active carbon contactors (BACCs). The BACCs

are rapid biofiltration units running in down mode (water passes vertically) and declining rate

mode. Flow rate is dependent on the plant water demand. The BACCs are filled with granular

activated carbon (GAC) with a bed depth of 2.5 m in each contactor. There is 2 m of water

above the media during normal operation, and the volume of each contactor is 245.3 m3. The

specifications of the GAC used in the BACCs at the Lakeview WTP are presented in Table 3.3.

Table 3.3 Specifications of GAC used in the BACCs (Material Fact Sheet, Calgon Carbon)
[...]
conclusions can be drawn from this investigation into the impact of ozonation on the

ozonation-biofiltration integrated pre-treatment process for UF membrane fouling control:

0

1

2

3

4

5

6

7

8

0 50 100 150 200 250

Re
ve

rs
ib

le
 Fo

ul
in

g 
Ra

te
 (k

Pa
/h

)

Days of pilot operation

Ozone ON

Ozone OFF



59

 Ozonation and biofiltration processes individually and in combination achieved good

turbidity removal (despite the fact that water was not coagulated) but only minimal

organic carbon removal.

 The operation of ozonation had clearly observable impacts on both biomass quantity

and activity within the BACCs.

 Ozonation changed the hydrophobicity of DOC but not its concentration as it reduced

specific UV absorbance (SUVA) by 43%.

 Among the different NOM fractions, biopolymers were the only fraction which was

substantially removed by the UF membranes, implying that they were responsible for

UF membrane fouling.

 Ozone decreased biopolymer retention in both full-scale and pilot-scale UF membranes

 With ozone online, hydraulically reversible and irreversible UF membrane fouling rates

were 50% lower than when was ozone out of service.

4.5 Disclaimer

Mention of trade names or commercial products does not constitute endorsement or

recommendation for their use by the authors or funding agencies.



60

Chapter 5 Ultrafiltration Membrane Performance with and without
Ozonation-Biofiltration Pre-treatment

Summary

The integration of multiple pre-treatment processes is showing promise for fouling control in

low pressure membrane (LPM) systems. Ozonation-biofiltration appears to be a new and

promising process combination as a LPM pre-treatment. The purpose of this study was to

assess the fouling reduction capacity by the integrated ozonation-biofiltration pre-treatment. In

addition, the impact of foulants and water quality on the process was also investigated. The

investigation was carried out at a full-scale water treatment plant which employs ozonation,

biofiltration and ultrafiltration (UF) membranes. Three UF pilot plants were operated, one

without pre-treatment, and the other two with ozonation-biofiltration as a pre-treatment. The

performances of these pilot units were compared directly. The integrated ozonation–

biofiltration pre-treatment was able to substantially reduce downstream UF membrane fouling,

especially during times of elevated turbidity. In addition, elevated concentrations of

biopolymers were found in pilot plant backpulse water, indicating that biopolymers are

implicated in hydraulically reversible fouling. Hydraulically reversible fouling rate was found

to be correlated to the concentration of biopolymers, and hydraulically irreversible fouling was

largely determined by particle/colloid content.

5.1 Introduction

The use of low pressure membranes (LPMs) for drinking water treatment is increasing;

however, fouling continues to be an important limitation to this technology as it can increase

operation and maintenance costs and shorten membrane service life (Crittenden et al., 2012).



61

LPM fouling mechanisms are quite complex, and are influenced by many factors, such as

permeate flux, membrane type and feed water characteristics. Higher fouling rates have been

demonstrated to occur more frequently at higher permeate flux (Field et al., 1995; Huang et al.,

2007; Mosqueda-Jimenez & Huck, 2008). Membrane properties including pore size and

surface charge can also significantly affect fouling behavior (AWWA, 2005; Amy, 2008).

Feed water characteristics, in particular the content of natural organic matter (NOM) present in

water is an important impacting factor for LPM fouling. Recent investigations have shown that

organic fouling attributable to NOM is important for LPMs (Howe & Clark, 2002; Amy, 2008;

Cai & Benjamin, 2011). It appears that the composition and size distribution of NOM is more

important than the total concentration as only certain NOM components will contribute to

LPM fouling. For example, Lee et al (2004) concluded that polysaccharides and proteins are

important organic foulants for MF and UF membranes from among different NOM

components. Haberkamp (2008) identified large humic substances and biopolymers, which

consist of polysaccharides and protein-like substances, as the critical components of NOM

responsible for organic fouling. Similarly, Hallé et al (2009) and Peldszus et al (2012)

demonstrated the importance of biopolymers in both hydraulically reversible and irreversible

fouling of LPMs. In addition, Peiris et al (2010) related high fouling events to elevated levels

of particle/colloid-like material.

Membrane fouling can be mitigated by pre-treating the feed water. Effective pre-treatment can

remove or alter significant portions of foulants before they reach the membranes, thereby

reducing fouling. Potential LPM pre-treatment processes include adsorption, oxidation,

coagulation, and filtration (Huang et al., 2009). Biological rapid filtration has more recently

been identified as a promising pre-treatment option for LPMs. In addition to its ability to



62

reduce microbial regrowth potential in distribution systems and to remove trace contaminants

including those responsible for taste and odor (Rittmann, 1995; Urfer et al., 1997; Hozalski &

Bouwer, 2001; Zhu et al., 2010), biofiltration has also been found to be able to reduce fouling

in downstream LPMs (Park et al., 2002; Huck & Sozański, 2008; Hallé et al., 2009; Huck et

al., 2011; Peldszus et al., 2011; Peldszus et al., 2012). Park et al (2002) used biofiltration

followed by MF membranes to treat surface water and observed less fouling in a biofiltration-

MF hybrid system than MF alone, and attributed this effect to the substantial turbidity and

metal ion removal by the biofilter. Hallé et al (2009) and Peldszus et al (2012) further

investigated fouling reduction mechanisms by biofiltration using hollow fibre polymeric UF

membranes, and found that biofiltration was able to significantly reduce turbidity and

biopolymer concentration in membrane influent, which if not removed, contributed to the

fouling of UF membranes. The authors also investigated the impact of empty bed contact time

(EBCT) and temperature on this process combination, and concluded that longer EBCTs and

higher temperatures are beneficial for the performance of biofilters and reduction of membrane

fouling. Although demonstrated to be a valid concept, biofiltration pre-treatment for LPMs still

requires investigation at large-scale installations to further understand fouling control

mechanisms, optimize operating parameters, and assess the potential of biological filtration in

combination with other processes.

Ozonation is employed in drinking water treatment commonly for disinfection and oxidation

of contaminants. Its applicability as an LPM pre-treatment has recently been recognized due to

its ability to reduce membrane fouling by altering the composition and size distribution of

dissolved organic matter (DOM) (Hyung et al., 2000; Wang et al., 2007). However, most

studies investigating ozonation as an LPM pre-treatment have been in the context of



63

wastewater and water reuse applications. Hashino et al (2000 & 2001), investigating ozone-

resistant MF membranes following ozonation for drinking water treatment, found that the

permeate flux was three to four times higher with pre-ozonation than without it.

An important development in membrane water treatment technology in recent years has been

the integration of multiple pre-treatment processes. If membrane fouling can be effectively

controlled by the integration of such pre-treatment combinations, the lifecycle costs of

membrane systems may be reduced compensating for relatively higher initial capital costs. The

process combination of ozonation and biofiltration (ozone prior to biological filtration) is a

promising technology pairing. The ozonation-biofiltration-membrane (OBM) process is being

employed in a large full-scale ultrafiltration drinking water treatment plant in the Region of

Peel in Canada (Farr & Stampone 2007) and its use has been reported in a few studies. van der

Hoek et al (2000) used ozone and biological activated carbon (BAC) filtration as pre-

treatments for reverse osmosis (high pressure membranes), and experienced long-term stable

operation without membrane cleaning. In an investigation using UF membranes to treat surface

water, Osterhus et al (2007) concluded that ozone reactions are important in fouling control for

OBM process. Geismar et al (2012) thoroughly examined the fouling control capacity of

ozonation and BAC filtration as pre-treatments for different types of MF and UF membranes.

The authors concluded that fouling in an OBM system is a function of ozone dosage and

membrane type for a particular water, and somewhat unexpectedly found that biofiltration on

its own did not contribute to significant fouling reduction. However, none of these studies was

able to identify membrane foulants or investigate the impact of foulants on the OBM process

because traditional water quality parameters used in these studies, such as TOC and DOC,

cannot provide information on the composition and specific characteristics of NOM.



64

In the current study, a long-term detailed investigation into ozonation-biofiltration as an

integrated LPM pre-treatment was undertaken in a large operating ultrafiltration drinking water

treatment plant. This study focused on the (1) identification of membrane foulants, (2)

assessment of fouling reduction capacity by the integrated pre-treatment process, (3)

investigation of fouling control mechanisms, and (4) impact of water quality on the process.

5.2 Materials and Methods

5.2.1 Lakeview Water Treatment Plant

This study was conducted from January 2013 to May 2014 at the Lakeview Water Treatment

Plant (WTP) owned by the Region of Peel located in Mississauga, Ontario, Canada, which

draws water from Lake Ontario. The raw water characteristics after pre-chlorination for the

study period were discussed in Chapter 3 and are summarized again in Table 5.1.

Table 5.1 Lakeview WTP raw water characteristics from January 2013 to May 2014 (n=58)

Parameters Unit Average Minimum Maximum

Temperature °C 7.9 1.6 18.5

pH - 7.61 7.08 7.99

Turbidity NTU 0.47 0.24 1.64

Conductivity µS/cm 318 255 403

Alkalinity mg CaCO3/L 89 75 102

TOC mg C/L 2.06 1.61 2.69

DOC mg C/L 2.01 1.59 2.60

SUVA L/(mg Cm) 0.89 0.64 1.18



65

At the time of this research, the WTP had a capacity of 800 ML/d and consisted of a

conventional treatment train and an advanced treatment train. The focus of this investigation

was on the advanced treatment train of the plant. The advanced treatment train made up half of

the plant capacity (i.e., 400 ML/d) and employed OBM processes (i.e., ozonation, biologically

active carbon filtration, ultrafiltration membranes) as well as pre- and post-free chlorine

application. The OBM2 facility was commissioned in July 2014 following the completion of

this study. In OBM1 facility, where this study was conducted, there are 5 parallel biologically

active carbon contactors (BACCs) and 12 membrane trains in operation. Ozone was out of

service from January to March 2013, May to June 2013, and January to March 2014. When

ozone was online, its dosage ranged from 1.5 to 2.2 mg/L assuming a pH of 8 and average

summer (15°C) and winter (8°C) conditions, respectively (Region of Peel, 2011).

5.2.2 UF Pilot Plants

Three ZeeWeed®10 UF membrane pilot plants (GE Water and Process Technologies, Oakville,

ON, Canada; Rocco Mazzaferro Services Inc., Waterdown, ON, Canada) were used in this

study (Pilot#1, #2, and #3). Pilot#1 was operated from May 2013 to May 2014 and fed with

the effluent from full-scale BACC#3. It contained a polyvinylidene fluoride (PVDF) hollow

fibre ZeeWeed®500 membrane module with a nominal surface area of 1.0 m2 and nominal pore

size of 0.04 µm immersed in a membrane tank. Pilot#2 was operated from March to May 2014

with the Lakeview WTP’s de-chlorinated raw water, and it contained the same type of

membrane module as Pilot#1. De-chlorination was achieved by constantly dosing 0.1 mol/L

sodium thiosulfate solution into the overhead feed tank of Pilot#2 using a peristaltic pump

(Module 3385, Control Company, Friendswood, TX, USA). Pilot#3 was operated from March

to May 2014 and was also fed with full-scale BACC#3 effluent; however, it was equipped with



66

a ZeeWeed®1000 module with a nominal surface area of 1.0 m2 and nominal pore size of 0.02

µm, which is the same type of membrane used at the full-scale Lakeview WTP.

The pilot units were operated in dead-end mode at a constant permeate flux of 52 L/m2/h

(LMH) with periodic backflushing. Water in the membrane tank was drawn by vacuum

through fibre walls (outside-in) and ultimately into a permeate tank. A typical operation

sequence included (1) permeation for 30 min, (2) back pulse with aeration for 30 s, (3) aeration

for 15 s (4) draining of the tank with aeration, and (5) filling of the permeate tank for 2 min.

Pilot#1 and Pilot#2 were programmed to continuously monitor and record data on temperature,

flow, permeability, and trans-membrane pressure (TMP) with their built-in temperature

sensors, flow meters, and pressure transducers. The purpose of Pilot#3 operation was to

compare its permeate characteristics with those of Pilot #1. To examine the effect of reduced

flux, Pilot#1 was operated at 26 LMH without human supervision and maintenance cleaning

from December 17 2013 to January 6 2014. Except for the period mentioned, maintenance

cleaning was performed manually twice a week (typically on Tuesdays and Fridays) by

soaking the membrane in 100 mg/L sodium hypochlorite solution for 20 min. The membrane

modules were all new at the start of operation. Membrane integrity tests and clean water

permeability tests were conducted regularly to ensure sound membrane condition and

effectiveness of cleaning. Fibre repairs were occasionally performed on Pilot#1 as required.

Recovery cleanings were occasionally performed on Pilot#2 by soaking the membrane in 500

mg/L sodium hypochlorite solution for 8 - 10 h when its operating TMP reached 100 kPa.



67

5.2.3 Sample Collection and Analyses

Full-scale WTP monitoring was conducted biweekly from January to March 2013 and weekly

from April 2013 to May 2014 (except for April 30, December 24, and 31 in 2013). Water

samples were collected from the raw water intake (following screening and pre-chlorination),

the effluents of the pre-ozonated (and occasionally non-pre-ozonated) biologically active

carbon contactors 3 and 5 (BACC#3 and BACC#5), and in permeate from one of the full-scale

membrane trains (UF#42) (Figure 5.1). Permeate from all three UF pilot plants was also

collected during the operation of those units. In addition, six raw water samples prior to pre-

chlorination were collected in February and March 2014; eight membrane backpulse samples

were collected for Pilot#1 and #2 in May 2014.

Figure 5.1 Lakeview WTP advanced treatment train process schematic with UF pilot plants
and sampling locations. (S represents sampling locations) (Reproduced with permission from
the Region of Peel)

The following water quality parameters were measured in some or all of the samples: pH,

temperature, alkalinity, conductivity, turbidity, chlorine residual, UV254, and specific UV



68

absorbance (SUVA) using standard methods. Total and dissolved organic carbon (TOC/DOC)

were measured using an OI-Analytical TOC analyzer model 1010 (College Station, TX, USA)

from January to August 2013 and model 1030 from August 2013 to May 2014 by wet-

oxidation method (Standard Methods 5310D). DOC samples were filtered through 0.45μm

polyethersulfone filters and preserved with phosphoric acid to pH 2 before measurements.

UV254 was measured with UV-Vis spectrometer (Cary 100, Agilent Technologies, Mississauga,